87-96 FORD F150 EXTENDED CAB

DRILLING INTO BOOY AND FRAME 1S REQUNRED.

INSTALLATION

PARTS LIS, 1
]
8
14
8
12

QY. DESGRIPTION
RUNMDNG BOARD | DRVER & ! PASSENCER 4

STONE GUARD 1 LEFT & 1 RIGHT
3/8°x) SELF TAPPING SCREW
Frex3/4" SHEET METAL SCREW
1/4x5/8" SQUARE HEAD SCREW
1/4~20 HEX NUT

END CAP 1 LEFT & | RIGHT

QY. DESCRIPTION

1/4° CARRMCE BOLT

14 5/16% 3/4" BOLT

14 S/16-18 HEX WASHER HEAD NI

4 FRAT BRACKET, FL20

4 FLAT BRACXET. FLYS

4 HORIZONTAL BRACKET. SUPPORI. $124F

i INSTALL END CAP 10 BOARD

i ; WITH 3/8° SELF TAPPWG BOLT
]

]

m&ngmmngm-gwmmvvruml

LI |

SUDE TWO 1/47x5/8°
SOQUARE SCREW

" EXTENSION PLATE F1.75

ey > W 2 ADDITIONAL
——1“ 5/16" NUTS AND BOLTS

BRACKET ASSEMBLY
? 3) FOR A 4 RISER ADD
~3l

Lges

BRACKET ASSEMBLY MOUNT TO BOOY
ASSEMBLE WITH 1/4 BOLTS AND
#14 SELF ORILLING SCREWS

USE 2 #14x3/4" SELF DRILLING
SCREWS TO SECURE TO BOOY DRILL
9/327 DIA. HOLE THROUGH PINCH
WELD AND BRACKET FL20 USE 1/4~
CARRIAGE BOLT AND NUT TIGHTEN
10 12 FT. LBS

BRACKET ASSEMBLY
ASSEMBLE WITH 5/16° BOLTS
BRACKET SHOWN IS FOR A 2" RISER

BODY

o "ﬁk FRAME

S |

MOUNT AT LOCATION SHOWN AT @

INTO EACH TRACK,
@ mHSURETHMlC'WUSAREHACED
INTO THE BRACKET STEP SUPPORT

HOLD BOARD IN PLACE. WITH THE
REAR RESTING ON THE BACK BRACKET

D)

SCREW THROUGH STONE GUARD

INTO FENDERWELL UP USING lu// [e] [+)
BY 3/4 SELF DRILLING SCREWS. o
MAKE SURE YOU DRILL INYO METAL
SECURE BOARD TO BRACKET
WITH (2) 1/4° NUTS

3 PLACES AT E£ACH STONE GUARD

#14 SELF DRHLING SCREWS

®)
(w

REPEAT FOR OTHER SING
N241

Choose reliable running boards offered on our website.


https://www.carid.com/owens/
https://www.carid.com/running-boards.html

